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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C, or National Institute of Standards and Technology (NIST) of U.S.A.

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : 300Mbps Wireless N Range Extender
Brand Name : TOTOLINK
Model Name : EX300; WX002

Applicant : ZIONCOM ELECTRONICS (SHENZHEN) LTD.

Manufacturer : ZIONCOM ELECTRONICS (SHENZHEN) LTD.

Address . Building A1~A2, Lantian Science and Technology Park, Xinyu Road Xingiao
Henggang Block Shajing Street, Baoan District, Shenzhen City, China

Factory : ZIONCOM ELECTRONICS (SHENZHEN) LTD.

Address : Building A1~A2, Lantian Science and Technology Park, Xinyu Road Xingiao

Henggang Block Shajing Street, Baoan District, Shenzhen City, China
Date of Test : Oct. 23, 2014~ Nov. 13, 2014
Test Sample : ENGINEERING SAMPLE
Standard(s) : FCC Part15, Subpart C: 2013 (15.247) / ANSI C63.4-2009

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-1-1410C190) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

Applied Standard(s): FCC Part15 (15.247) , Subpart C: 2013
SEMEARIE] SEEle Test Item Judgment Remark
FCC
15.207 Conducted Emission PASS
Antenna conducted
15.247(d) Spurious Emission PASS
15.247(a)(2) 6dB Bandwidth PASS
15.247(b)(3) Peak Output Power PASS
15.247(e) Power Spectral Density PASS
15.203 Antenna Requirement PASS
15.209/15.205 Transmﬂ?er.Radlated PASS
Emissions

NOTE:

(1)” N/A” denotes test is not applicable in this test report.
(2) The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03r02

(Measurement Guidelines of DTS)
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is DG-C02/DG-CB03 at the location
of No.3,Jinshagang 1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.523792
BTL's test firm number for FCC: 319330

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

The reported uncertainty of measurementy + U,where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2,providing a level of confidence of
approximately 95 % o

A. Conducted Measurement :
Test Site | Method Measurement Frequency Range U,(dB) NOTE
DG-C02 | CISPR 150 KHz ~ 30MHz 1.94

B. Radiated Measurement :

Test Site | Method Measurergent Frequency Ant. U,(dB) NOTE
ange H/V
9KHz~30MHz V 3.79
9KHz~30MHz H 3.57
30MHz ~ 200MHz V 3.82
30MHz ~ 200MHz H 3.60
200MHz ~ 1,000MHz V 3.86
DG-CBO3 | CISPR 200MHz ~ 1,000MHz H 3.94
1GHz~18GHz V 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment 300Mbps Wireless N Range Extender
Brand Name TOTOLINK
Model Name EX300; WX002

Model Difference

Only differ in model name.

Product Description

Operation Frequency

2412~2462 MHz

Modulation Technology

802.11b:DSSS
802.11g:OFDM
802.11n:OFDM

Bit Rate of Transmitter

802.11b: 11/5.5/2/1 Mbps
802.11g:
54/48/36/24/18/12/9/6 Mbps
802.11n up to 300 Mbps

Output Power (Max.)

802.11b: 11.74dBm
802.11g: 20.65dBm
802.11n(20MHz): 20.38dBm
802.11n(40MHz): 20.45dBm

Power Source

AC Mains.

Power Rating

I/P: AC 100V-240V/50~60Hz 0.8A

Note:

User's Manual.

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
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2. Channel List:

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
CHO3 — CHO9 for 802.11n(40MHz)

Channel Fre((JIl\JA?Zc)y Channel Frz\(jlllj_lezr;cy Channel Fr?&l:_'ezr;cy Channel Fr?h(le;'ezr;cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452

3. Table for Filed Antenna

HO001-1008-B

Dipole

N/A

4.00

90MM

HO001-1008-B

Dipole

N/A

4.00

90MM

Note:

(1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed two
transmitters and two receivers (2T2R), all transmit signals are completely uncorrelated, then,
Direction gain = Ganr, that is Directional gain=4.00.

4.

Operating Mode

1TX 2TX
TX Mode
802.11b V (ANT 1 or ANT 2) -
802.11g V (ANT 1 or ANT 2) -

802.11n(20MHz)

V (ANT 1 + ANT 2)

802.11n(40MHz)

V (ANT 1 + ANT 2)
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Mode 5 TX MODE

The EUT system operated these modes were found to be the worst case during the
re-scanning test as following:

For Conducted Test
Final Test Mode Description
Mode 5 TX MODE

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Note:

(1) The measurements are performed at the high, middle, low available channels.
(2) 802.11b mode: DBPSK (1Mbps)
802.11g mode: OFDM (6Mbps)
802.11n HT20 mode : BPSK (13Mbps)
802.11n HT40 mode : BPSK (27Mbps)
For radiated emission tests, the highest output powers were set for final test.
(3) For radiated below 1G test, the 802.11b is found to be the worst case and recorded.

(4)The EUT was programmed to be in continuously transmitting mode and the transmit duty
cycle is not less than 98%.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

During testing, channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the

firmware of the final end product power parameters of WLAN

Test software version Duck 1 19
Frequency (MHz) 2412 2437 2462
802.11b 39 36 34
802.119g 48 48 48
802.11n (20MHz) 38 38 38
Frequency 2422 2437 2452
802.11n (40MHz) 40 40 41
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem

Equipment

Mfr/Brand

Model/Type No.

FCC ID/IC

Series No.

Note

ltem

Shielded Type

Ferrite Core

Length

Note

Report No.: BTL-FCCP-1-1410C190

Page 13 of 143



3L

4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

o Conducted Limit (dBpV)
Frequency of Emission (MHz) :
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.50 -5.0 56 46
5.0-30.0 60 50

Note:
(1) The limit of " * " decreases with the logarithm of the frequency

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation
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4.1.4 TEST SETUP

/ Vertical Reference
Ground Plane /TestReceiver

—————— 1
EUT rad o o o o
|

40cm

- '
80cm
ILISN h
Ll Ll | |

N T
\Horizontal Reference
Ground Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

4.1.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Attachment A.
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

20dB in any 100 KHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Frequency (MHZz)

(dBuV/m) (at 3 meters)
PEAK AVERAGE

Above 1000

74 54

Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz

Stop Frequency

10th carrier harmonic

RBW / VBW

(Emission in restricted band)

RBW 1MHz VBW 3MHz peak detector for Pk value
RMS detector for AV value

Receiver Parameter

Setting

Attenuation

Auto

Start ~ Stop Frequency

9KHz~90KHz for PK/AVG detector

Start ~ Stop Frequency

90KHz~110KHz for QP detector

Start ~ Stop Frequency

110KHz~490KHz for PK/AVG detector

Start ~ Stop Frequency

490KHz~30MHz for QP detector

Start ~ Stop Frequency

30MHz~1000MHz for QP detector

Report No.: BTL-FCCP-1-1410C190
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4.2.2 TEST PROCEDURE

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(below 1GHz)

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

A
Y

m -H—‘H—E:} V ”””
Eal

Ground Plane

Amp-
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

Ground Plane

Spectrum
Analyzer Amp.

(C) For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer .
i Receiver |

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz
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4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (BETWEEN 30MHZ TO 1000 MHZ)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE 1000 MHZ)
Please refer to the Attachment D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH TEST

5.1 Applied Procedures / Limit
FCC Part15 (15.247) , Subpart C

_ Frequency Range
Section Test Item Result
(MHz)
15.247(a)(2) Bandwidth 2400-2483.5 PASS

5.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

5.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

5.1.6 TEST RESULTS
Please refer to the Attachment E.
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6. MAXIMUM PEAK CONDUCTED OUTPUT POWER TEST

6.1 Applied Procedures / Limit
FCC Part15 (15.247) , Subpart C

. o Frequency Range
Section Test Item Limit Result
(MHz)
Maximum Output
15.247(b)(3) P 1 Watt or 30dBm 2400-2483.5 PASS
ower

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below,
b. The maximum peak conducted output power was performed in accordance with method 9.1.2
of FCC KDB 558074 D01 DTS Meas Guidance v03r02.
6.1.2 DEVIATION FROM STANDARD
No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.
Transmit output power was measured while the host equipment supply voltage was varied from
85 % to 115 % of the nominal rated supply voltage. No change in transmit output power was
observed.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Attachment F.
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 Applied procedures / limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits.

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

7.1.2 DEVIATION FROM STANDARD
No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

7.1.6 TEST RESULTS
Please refer to the Attachment G.
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8. POWER SPECTRAL DENSITY TEST

8.1 Applied Procedures / Limit
FCC Part15 (15.247) , Subpart C

_ o Frequency Range
Section Test Item Limit Result
(MHz)

8 dBm

15.247(e) Power Spectral Density (in any 3KHz)

2400-2483.5 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW=3KHz, VBW=10KHz, Sweep time = Auto.

8.1.2 DEVIATION FROM STANDARD
No deviation.

8.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

8.1.6 TEST RESULTS
Please refer to the Attachment H.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 00052765 Mar. 29, 2015
2 LISN R&S ENV216 101447 Mar. 29, 2015
3 Test Cable N/A C_17 N/A Mar. 14, 2015
EMI TEST
4 RECEIVER R&S ESCS30 833364/017 Mar. 29, 2015
5 50Q Terminator SHX TF2-3G-A 08122902 Mar. 29, 2015
Measurement EZ-EMC
6 Farad Ver.NB-03A1 N/A N/A
Software -01
Radiated Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 29, 2015
2 Amplifier HP 8447D 2944A09673| Mar. 29, 2015
3 Receiver AGILENT Noosga | MYOZIS003 1 sep 30, 2015
4 Test Cable N/A C-01_CBO03 N/A Jul. 01, 2015
5 Controller CT SC100 N/A N/A
6 Antenna ETS 3115 00075789 Mar. 29, 2015
7 Amplifier Agilent 8449B 3008A02274| Mar. 29, 2015
8 Receiver AGILENT N9O038A MY52§ 3003 | sep. 30, 2015
9 Test Cable HUBER+SUHNER C-48 N/A Apr. 30, 2015
10 Controller CT SC100 N/A N/A
14 | Broad-Band Horn | g obeck | BBHA9170 | 9170319 | Feb. 22, 2015
Antenna
Microwave
e , EMC 980039 &
12 | Preamplifier With INSTRUMENT EMC2654045 HAO1 Feb. 22, 2015
Adaptor
13 |  Active Loop R&S HFH2-Z2 | 830749/020| Mar. 29, 2015
Antenna
Measurement EZ-EMC
14 Software Farad Ver.NB-03A1-01 N/A N/A
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6dB Bandwidth Measurement

ltem

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 02, 2015

Peak Output Power Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 P'Se:ine;eprower Agilent N1911A | MY45100473 | Mar. 29, 2015

o | WVireband Power Agilent N1921A | MY51100041 | Mar. 29, 2015
Antenna Conducted Spurious Emission Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015

Power Spectral Density Measurement

ltem

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 02, 2015

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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10. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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ATTACHMENT A - CONDUCTED EMISSION
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Test Mode : TX MODE
Line
B0.0 dBuV
I
!
0.0
0.150 05 (MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuV dB Detector Comment
1" 0.1617 51.70 9.52 61.22 65.38 -4.16 peak
2 0.1617 30.90 9.52 40.42 55.38 -14.96 AVG
3 0.2360 47.93 9.56 57.49 62.24 -475 peak
4 0.2360 30.30 9.56 39.86 52.24 -12.38 AVG
5 0.2867 46.46 9.59 56.05 60.62 -457 peak
6 0.2867 33.60 9.59 43.19 50.62 -7.43 AVG
7 0.3414 41.30 9.61 50.91 59.17 -8.26 peak
8 0.3414 33.20 9.61 42.81 4917 -6.36 AVG
9 0.3961 41.52 9.64 51.16 57.93 -6.77 peak
10 0.3961 33.80 9.64 43.44 47.93 -4.49 AVG
11 1.4508 37.95 9.70 47.65 56.00 -8.35 peak
12 1.4508 29.40 9.70 39.10 46.00 -6.90 AVG
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Test Mode : TX MODE
Neutral
80.0 dBuV
X2 t 13 I
l“ u
2 ‘.‘[ T~ |
ol %3 wll| ||, ,
x 8%
X 12
X
0.0
0.150 05 (MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1695 49.90 9.62 59.52 6498 -546 QP
2 0.1695 33.10 9.62 42.72 5498 -12.26 AVG
3 0.1852 47.70 9.62 57.32 6425 -6.93 QP
4 0.1852 30.10 9.62 39.72 5425 -1453 AVG
5 * 0.2398 50.08 9.61 59.69 62.10 -2.41 peak
6 0.2398 26.30 9.61 35.91 5210 -16.19 AVG
7 0.2711 48.06 9.62 57.68 61.08 -3.40 peak
8 0.2711 24.30 9.62 33.92 51.08 -17.16 AVG
9 0.2906 47.27 9.62 56.89 60.51 -3.62 peak
10 0.2906 28.30 9.62 37.92 50.51 -12.59 AVG
11 0.3883 41.32 9.63 50.95 58.10 -7.15 peak
12 0.3883 20.30 9.63 29.93 4810 -18.17 AVG
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MH2Z)
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Test Mode: TX Mode

Freq. Ant. | Reading(RA)| Corr.Factor(CF) [ Measured(FS)| Limits(QP) Margin Note
(MHz) 0°/90° (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)

0.0199 0° 3.17 24.31 27.48 101.64 -74.17 AVG
0.0199 0° 4.76 24.31 29.07 121.64 -92.58 PK
0.0307 0° 1.58 23.62 25.20 97.86 -72.66 AVG
0.0307 0° 2.69 23.62 26.31 117.86 -91.55 PK
0.0431 0° -0.83 22.84 22.01 94.91 -72.91 AVG
0.0431 0° 1.59 22.84 24.43 114.91 -90.49 PK
0.0574 0° 0.36 22.25 22.61 92.43 -69.81 AVG
0.0574 0° 1.47 22.25 23.72 112.43 -88.70 PK
1.1182 0° 24.19 19.59 43.78 66.63 -22.86 QP
1.9317 0° 24.07 19.51 43.58 69.54 -25.96 QP
Freq. Ant. [ Reading(RA)| Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) 0°/90° (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)

0.0214 90° 3.55 24.21 27.76 121.01 -93.25 AVG
0.0214 90° 4.72 24.21 28.93 141.01 -112.08 PK
0.0307 90° 2.13 23.62 25.75 117.86 -92.11 AVG
0.0307 90° 3.76 23.62 27.38 137.86 -110.48 PK
0.0438 90° 0.46 22.79 23.25 114.77 -91.52 AVG
0.0438 90° 1.75 22.79 24.54 134.77 -110.23 PK
0.0579 90° -0.68 22.24 21.56 112.35 -90.79 AVG
0.0579 90° 1.84 22.24 24.08 132.35 -108.27 PK
0.8752 90° 23.58 20.10 43.68 68.76 -25.08 QP
1.9356 90° 23.69 19.51 43.20 69.54 -26.34 QP
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode: TX B MODE CHANNEL 01

Vertical

800 dBuYim

e

ks

L]
0000 127.00 4,00 F21.00 41600 S15.00 612.00 FO05.00 6. 00 100000 MH =

Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over

MHz dBul dB dBu\im dBuim dB Detector Comment
1 746200 5048 1657 33.9 4000 -6.00 peak
2 125.0600 5087 -1362 3725 4350 -625 peak
3 2501900 4674  -14.02 32.72 4600 -1328 peak
4 450.0100 45.11 -5.62 3949 4600 -6.51 peak
5
6

487.8400 4367  -10.06 38.61 4600 -7.39 peak
* 7497400  46.80 -4.63 4217 4600 -3.83 peak
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Test Mode: TX B MODE CHANNEL 01

Horizontal
800 dBuim

£
e
poal
nm

kA

nn
0000 12700 4.0 32100 41600 S15.00 612.00 F09.100 0600 100000 MH =

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuvim dBuim dB Detector Comment
125.0600 50.53 -13.62 36.91 4350 -6.59 peak
299.6600 46.65 -10.99 35.66 4600 -10.34 peak
* 450.0100 51.26 862 4264 45600 -336 peak
486.8700 47.00 -10.02 36.98 4500 -9.02 peak
I 7497400 4719 -4.63 42 56 4600 -344 peak
824 4300 4277 -3.02 39.75 4600 -625 peak

@ | | ]| R =
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Test Mode: TX B MODE CHANNEL 06
Vertical
800 dBuVdm
5 E
o | x : a
Hl_ﬁ' l?"i
nn
0.000 12700 22400 321.00 418,00 515.00 12,00 70900 #0600 1000.00 MHEe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'iim dBu'im dB Detector Comment
1 * 746200 53.07 -16.57 3650 4000 -350 peak
2 1250600 4864  -1362 3502 4350 -8A48 peak
3 4500100  46.98 -8.62 3836 4600 -T64 peak
4 525.6700 44 80 -9.19 35.61 4600 -10.39 peak
5 1 7497400 4664 -4.63 42.01 4600 -3.89 peak
6 | 8942700 4392 -1.72 4220 4600 -380 peak
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Test Mode: TX B MODE CHANNEL 06
Horizontal
B0 dBuVSm
i =
wl | 5 =
B J 3 ¥
p— 2
0o
0000 12700 224.00 32100 N800 S15.00 £12.00 709,00 406 00 100000 MH=
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 125.0600 5072 1362 3710 4350 -640 peak
2 2133300 4836 -1523 3313 4350 -1037 peak
3 2996600 4632 -1099 3533 45600 -1067 peak
4 1 450.0100 50.32 862 4170 4600 -4.30 peak
5 7407400 4313 -4.63 3850 4600 -750 peak
6 * B91.3600  44.81 -1.81 4300 4600 -3.00 peak
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Test Mode: TX B MODE CHANNEL 11
Vertical
800 dBuVdm
P I o - 5
R I S % =
fgd [
nn
0.000 12700 22400 321.00 418,00 515.00 12,00 70900 #0600 1000.00 MHEe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'im dBu'im dB Detector Comment
1 746200 4948  -16.57 32.91 40.00 -7.09 peak
2 1454300 4899  -1317 3582 4350 -768 peak
3 3743500 4597 -1068 35.29 4600 -10.M1 peak
4 | 4500100 49.11 -8.62 404% 4600 -551 peak
5 4878400 4867 1006 38.61 4600 -7.39 peak
6 * 7497400 4530 -4.63 4067 4600 -533 peak
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Test Mode: TX B MODE CHANNEL 11
Horizontal
B0 dBuVSm
|_p— : :
X
"3 | 2 §
p— 2 4
0o
0000 12700 224.00 32100 N800 S15.00 £12.00 709,00 406 00 100000 MH=
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 | 1250600 5204 13862 3842 4350 -508 peak
2 2996600 4419  -10.99 3320 45600 -1280 peak
3 * 4500100 4998 862 41.36 4600 -464 peak
4 673.1100 38.87 -5.04 3363 4600 -1237 peak
5 | 7407400 4514 -4.63 40.51 4600 -549 peak
6 836.9500 37.32 -0.55 36.77 46.00 -923 peak
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ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)

Report No.: BTL-FCCP-1-1410C190 Page 42 of 143



3L

Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz
Vertical
1160 dBu¥im
Tk
%
=y
2_/_//_ bf\k
b
36,0
FIE2000 237200 PIRO0 239200 0200 241200  242R00 243200 244200 2462.00 MHe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'iim dBu'im dB Detector Comment
1 2350.000 2426 31.88 56.14 7400 -17.86 peak
2 2390.000 1477 31.88 46.65 5400 -7.35 AVG
3 X 2411.200 69.62 3191 10153 7400 2753 peak  Nolimi
4 * 2411.300 67.93 NN 99.84 5400 4584 AVG Mo Limit
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Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz
Vertical
A0 B
X
i *
nn
1000000 217500 35000  ASPS00 570000  GA7S00  @0S000 922500 1040000 1275000 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4823990 4947 362 5309 7400 -2091 peak
2 * 4824040 4320 362 5182 5400 -218 AVG
Page 44 of 143
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Orthogonal Axis : |X
Test Mode : TX B MODE 2412MHz

Horizontal
MTED  dBuV/m

1
=
2 ,_/'J L¥.
e
]
FE2 000 2972 .00 F3IB2 00 299200 2402 00 241200 2422 00 2452 00 2442 N0 2EZ 0 MH =

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuvim dBuim dB Detector Comment
1 2390.000 23.92 31.88 55.80 7400 -1820 peak
2 2390.000 13.79 31.88 45.67 5400 -833 AVG
3 X 2411200 60.69 .M 92.60 7400 1860 peak Mo Limit
4 * 2411.300 58.53 HN.:N G80.44 5400 3644 AVG Mo Limit
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Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz
Horizontal
A0 B
50 %
=
nn
1000000 217500 35000  ASPS00 570000  GA7S00  @0S000 922500 1040000 1275000 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4824010  46.44 362 50.06 7400 -2394 peak
2 * 4824020 4387 362 4749 5400 -651 AVG
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Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Vertical
1160 dBu¥im
3
Tk
36,0
FITO00 239700  P40F.00 41700  F4IF00 243700 244700 245700 246700 24B7.00 MHe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'im dBu'im dB Detector Comment
1 X 2435200 68.21 3194 10015 7400 2615 peak  NoLimi
2 * 2436200 66.15 31.94 93.09 5400 440% AVG Mo Limit
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Orthogonal Axis : |X

Test Mode : TX B MODE 2437MHz
Vertical
A0 B
:
W
50
nn
1000000 217500 35000  ASPS00 570000  GA7S00  @0S000 922500 1040000 1275000 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4874010 50.23 72 5395 7400 -2005 peak
2 * 4874040 4877 372 5249 5400 -1.51 AVG
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Orthogonal Axis : |X

Test Mode : TX B MODE 2437MHz
Horizontal
MED  dBuV/m
A
7B
360
IMT000 2397 00 240700 241700 AIF00 0 243700 24700 FASTO0 246700 2467 00 MH=
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 X 24356200 59.08 o4 9102 7400 17.02 peak Mo Limit
2 * 2436300 56.98 .94 8892 5400 3492 AVG Mo Limit
Page 49 of 143
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Orthogonal Axis : |X

Test Mode : TX B MODE 2437MHz
Horizontal
A0 B
50 2
¥
5
nn
1000000 217500 35000  ASPS00 570000  GA7S00  @0S000 922500 1040000 1275000 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 * 4874040 4022 72 4394 5400 -10.06 AVG
2 4874090 4380 372 4752 7400 -2648 peak
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Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz
Vertical
16D dBudm
llr'
Tk

3
kS
__H/’_"J \'—\_i
]

2412000 242200 2432.00 2442.00 2452.00 246200 2472.00 24200 2492.00 1200 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over

MHz dBul dB dBu\im dBuim dB Detector Comment
*  2461.300 64.08 31.98 86.06 5400 4206 AVG Mo Limit
X 2481.600 66.08 31.98 98.06 7400 2408 peak Mo Limit
2483.500 23.TH 32.01 85.76 7400 -1824 peak
2483.500 14.00 32.01 46.01 5400 -789 AVG

| | R =
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Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz
Vertical
W0 dBm
L
b
50
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4923990 5019 3.80 5399 7400 -2001 peak
2 % 4924030 4886 3.80 5266 5400 -134 AVG
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Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz
Horizontal
MTED  dBuV/m
4
TE

—_— g
®0
212000 247200 243200 24200 MSI00 MEIOD  MTI00 ME200 249200 PEI2.00 MHe
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment

1 X 2461.200 57.23 31.98 89.21 7400 1521 peak Mo Limit
2 * 2461200 55.35 31.98 8733 H400 3333 AVG Mo Limit
3 2483.500 2417 32.01 56.18 7400 -1782 peak
4 2483500 13.69 32.01 4570 5400 -830 AVG
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Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz

M0 diulim

Horizontal

RLLE]

L]

000,000 217500 F350.00 AL O

5700.00 [ ]

12FS0.00 MH =

Reading Correct
No. Mk.  Freq. Level Factor

MHz dBul dB

1 4923900 4233 3.80

Measure-
ment Limit
dBuvim dBu'im
4613 7400
4046  54.00

2 * 4923990 36.66 3.80
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
1160 dBu¥im
A
2
Tk
1
P
2 — g
36,0
FIE2000 237200 PIRO0 239200 0200 241200  242R00 243200 244200 2462.00 MHe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'im dBu'im dB Detector Comment
1 2350.000 33.75 31.88 6563 7400 -837 peak
2 2390.000 20.67 31.88 255 5400 -145 AVG
3 2412800 63.19 3181 10010 5400 4610 AVG Mo Limit
4 X 2413.300 78.24 3191 11015 7400 3615 peak  Nolmi
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
W0 dBm
1
*
.
50 *
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4824100 58.20 3.62 61.82 7400 -1218  peak
2 % 4824200 46.04 3.62 49.66 5400 -434 AVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2412MHz
Horizontal
MTED  dBuV/m
%
3
TE
1
=
,_,_)’E‘/N’( Lﬁk
A
A2 000 297200 F3e2.00 2992 00 AA02 .0 241200 2422 00 243200 2442 00 B2 0 MH #

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuvim dBuim dB Detector Comment
1 2390.000 27.69 31.88 59.57 7400 -1443 peak
2 2390.000 15.57 31.88 47.45 5400 -655 AVG
3 * 2411200 59.58 .M 91.49 5400 3749 AVG Mo Limit
4 X 2413500 68.67 HN.:N 100.58 7400 2658 peak Mo Limit
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Orthogonal Axis : |X

Test Mode : TX G MODE 2412MHz
Horizontal
A0 B
g
50
.
=
nn
1000000 217500 35000  ASPS00 570000  GA7S00  @0S000 922500 1040000 1275000 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 * 4824100  40.09 362 4371 5400 -1029 AVG
2 4824 500 51.72 362 55.34 7400 -1866 peak
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Vertical
16D dBudm
&
1
Tk

//-"

2307000 239700 2407.00 2417.00 2427.00 2437.00 244700 2457.00 ME7 .00 2467 .00 MH

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBu dB dBuim dBu'im dB Detector Comment

1 * 2436200 68.19 3194 10013 5400 4613 AVG Mo Limit
2 X 2437.400 iror 3194 108.01 7400 35M peak Mo Limit
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Vertical
W0 dBm
-
1
i "
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 * 4873950 4773 372 5145 5400 -255 AVG
2 4874.300 59.63 372 6335 7400 -1065 peak
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Horizontal
TED  dBu/m
2
=
1
TG [
®0
2WT 000 299700 240700 1700 MIF00 MIT00 MATO0 MSTO0 24E7.00 DAR7 00 MH=
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuiim dBu'im dB Detactor Comment
1 * 2436100 59.20 31.94 91.14 5400 3714 AVG Mo Limit
2 X 2437.900 67.02 3194 98.96 7400 2496 peak Mo Limit
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Horizontal
A0 B
&
50
1
%
nn
1000000 217500 35000  ASPS00 570000  GA7S00  @0S000 922500 1040000 1275000 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuim dBu'im dB Detactor Comment
1 * 4874000 39.69 72 43.41 5400 -1059 AVG
2 4874 050 52.40 372 5612 7400 -17838 peak
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Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz
Vertical
16D dBudm
&
1
Tk

SSS=Sasass

EMiznmz.mm 247200 243200 244200 245200 246200 247200  FAEZ00  2492.00 Z512.00 MHz
Reading Cormrect Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'iim dBu'im dB Detactor Comment
1 * 2461200 68.21 3183 10019 H400 4619 AVG Mo Limit
2 X 2463.300 7750 31.98 109.48 7400 3548 peak Mo Limit
3 2483 500 35.16 32.01 6717 T400 -683 peak
4 2483 500 19.15 2.0 51.16 5400 -2384 AVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz
Vertical
W0 dBm
&
1
b
50
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 * 4924100 4841 3.80 52.21 5400 -1.79 AVG
2 4924 150 61.65 3.80 6545 7400 -855 peak
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Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Horizontal
MED  dBuV/m
2
b
1
Tk
3
X
N —
360
12000 247200 243200 244700 ASI00 24200 MFI00  ZAEZO0 249200 251200 MHe
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 * 2461.300 59.02 .98 91.00 5400 3700 AVG Mo Limit
2 X 2462100 58.43 3193 10041 7400 2641 peak Mo Limit
3 2483 500 2514 32.01 57.15 7400 -16.85 peak
4 2483 500 14.96 32.01 46.97 5400 -7.03 AVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz
Horizontal
A0 B
%
50
2
%
nn
1000000 217500 35000  ASPS00 570000  GA7S00  @0S000 922500 1040000 1275000 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4923750 50.94 3.80 54.74 7400 -1926 peak
2 * 4924 150 3789 3.80 4169 5400 -1231 AVG
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Vertical
1160 dBu¥im
4
X
E|
Tk
%
4/)/ _hh\-\k
36,0
FIE2000 237200 PIRO0 239200 0200 241200  242R00 243200 244200 2462.00 MHe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'im dBu'im dB Detector Comment
1 2350.000 27.84 31.88 5072 7400 -1428 peak
2 2390.000 18.00 31.88 49838 5400 -412 AVG
3 2411.300 6537 N9 §7.28 5400 4328 AVG Mo Limit
4 X 2413.500 75.40 3191 10731 7400 33N peak  Molimi
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Vertical
W0 dBm
&
50
1
®
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 * 4824050 4112 3.62 4474 5400 -926 AVG
2 4824100 50.51 3.62 5413 7400 -1987 peak
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
MED  dBuV/m
#
4
Tk
1
X
2_/_/_/“j LK
-
360
62000 297200  FIEZ00 2I9T 00 AOZ00 0 241200 AIFI00 2ATPO0 244200 246200 MH=
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 23%0.000 23.01 3188 54.89 7400 -19.11 peak
2 2390.000 14 41 31.88 46.29 500 -TT1 AVG
3 X 2411400 67.22 3. 9913 7400 2513 peak Mo Limit
4 * 2412900 56.61 31.91 g8.52 5400 32452 AVG Mo Limit
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
W0 dBm
50 g
1
"
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 * 4824100 3439 3.62 38.01 5400 -1589 AVG
2 4824200 4576 3.62 49338 7400 -2462 peak
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Vertical
1160 dBu¥im
2
S
1
Tk
——“_’_/_ﬂ/ H_‘—H_“\_"_‘_H—M
36,0
FITO00 239700  P40F.00 41700  F4IF00 243700 244700 245700 246700 24B7.00 MHe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'im dBu'im dB Detactor Comment
1 * 2436300 64.95 31.94 06.89 5400 4289 AVG Mo Limit
2 X 2437200 74.86 3194 10680 7400 3280 peak  NoLimi
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Vertical
W0 dBm
2
e
50
1
e
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 * 4874150 4165 372 4537 5400 -863 AVG
2 4874750 52.99 372 56.71 7400 -17.29 peak
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
MTED  dBuV/m
4
2z
-/‘_\_."'

el Pl

207000 2397 00 240700 2417.00 242700 2437.00 244700 245700 ME7 00 2467 00 MH =

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 X 2435700 67.36 31.94 99.30 7400 2530 peak Mo Limit
2 * 2436100 56.07 3194 88.01 5400 3401 AVG Mo Limit
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
W0 dBm
= *
2
W
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4873.500 4412 372 47.84 7400 -2616  peak
2 * 4874250 3342 372 37.14 5400 -1686 AVG
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz
Vertical
1160 dBu¥im
2
¥
1
Tk
&
_'_/ \;;
36,0
12000 247200 43200 244200 45200 246200 247200 246200 249200 2512.00 MHe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'im dBu'im dB Detactor Comment
1 * 2461300 65.07 31.98 g7.05 5400 4305 AVG Mo Limit
2 X 2461.900 75.42 3198 10740 7400 3340 peak  NoLimi
3 2483.500 26.93 32.01 58.94 7400 -15.06 peak
4 2483.500 16.89 2. 4890 5400 -510 AVG
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Vertical
W0 dBm
1
X
50 2
®
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4924050 55.89 3.80 5969 7400 -14.3 peak
2 " 4924150 4397 3.80 4777 5400 -623 AVG
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
TED  dBu/m
2
%
1
. \
&
_’—’_/_/J \H\
®0
212000 247200 243200 24200 MSI00 MEIOD  MTI00 ME200 249200 PEI2.00 MHe
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuiim dBu'im dB Detactor Comment
1 * 2462900 56.46 31.98 88.44 5400 3444 AVG Mo Limit
2 X 2463.300 66.98 3198 95.96 7400 2496 peak Mo Limit
3 2483.500 24 91 32.01 56.92 7400 1708 peak
4 2483.500 14.51 32.01 46.52 5400 -T48 AVG
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
900 dBuim
L 1] 2
x
1
=
inn

000,000 217500 F350.00 AL O 5700.00 [ ] H0s0.00 922% 00 1040000

12FS0.00 MH =

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuiim dBu'im dB Detactor Comment

1 % 4924 200 32.87 3.80 36.67 5400 -1733 AVG

2 4924400 4440 3.80 4820 7400 -2580 peak
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2422MHz
Vertical
1160 dBu¥im
4
®
3
Tk
1
o
./
36,0
2972000 234200 PIER00  2IE200  F402.00 242200 244700  P4E200 246200 2522.00 MHe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'im dBu'im dB Detector Comment
1 2350.000 32.79 31.88 6467 7400 -933 peak
2 2390.000 20.85 31.88 B273 5400 127 AVG
3 2419800 61.13 .92 8305 5400 3905 AVG Mo Limit
4 X 2424000 T2.3T 3183 10430 7400 3030 peak  Nolmi
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2422MHz
Vertical

900 dBuim
1L

m Eal
2
b

inn

000,000 217500 F350.00 AL O 5700.00 [ ] H0s0.00

922% 00 1040000

12FS0.00 MH =

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuiim dBu'im dB Detactor Comment
1 4844050 4978 3.66 53.44 7400 -2056 peak
2 * 4844200 3811 3.66 M7T7 5400 -1223 AVG
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
MED  dBuV/m
4
X
3
] = e
%
Jl
L N
360
2972000 24200 F36200 23T 00 AO200 0 242200 4700 FAGZO0 248200 2522 00 MHe
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 23%0.000 27.29 3188 5917 7400 -1483 peak
2 2390.000 16.02 31.88 4790 5400 -610 AVG
3 * 2420000 5272 3192 B4 .64 5400 3064 AVG Mo Limit
4 X 2420400 64 62 .92 96.54 7400 2254 peak Mo Limit
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
W0 dBm
50
%
i
®
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4844000 4168 3.66 45 34 7400 -2866  peak
2 " 4844150 31.49 3.66 35.15 5400 -1885 AVG
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2437MHz
Vertical
1160 dBu¥im
1
S
2
Tk
36,0
2337000 235700 PIT00 239700 F4IF.00 243700 245700  24FFO0 249700 2537.00 MHe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'im dBu'im dB Detector Comment
1 X 2435600 73.22 3194 10516 7400 3116 peak Mo Limit
2 * 2435600 51.99 31.94 9393 5400 3993 AVG Mo Limit
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2437MHz
Vertical
W0 dBm
X
50
2
X
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4873.550 51.54 372 5526 7400 -1874 peak
2 * 4874200 38.92 372 42 64 5400 -1136 AVG
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Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2437MHz

Horizontal

16D dBuldm

360
2937000 2357 00 F3FF.00 299700 2417.00 2437.00 245700 247700 2497 00 L7000 MH =

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuiim dBu'im dB Detactor Comment
1 * 2435200 53.25 31.94 8519 5400 3119 AVG Mo Limit
2 X 2435600 64.26 3194 96.20 400 2220 peak Mo Limit
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2437MHz
Horizontal
W0 dBm
50
&
1
"
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 * 4874150 31.68 372 35.40 5400 -1860 AVG
2 4874.300 4253 372 46.25 7400 -27.75 peak
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2452MHz
Vertical
1160 dBu¥im
1
b
r4
Tk
a
2
I,
—/_r//-/_ H‘"‘K_\
3 \\\\_\_‘_\—F“M_’_v_w
36,0
2952000 237200 PIR00 41200  P43200 245200 247200 249200 21200 2552.00 MHe
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ment  Limit  Over
MHz dBuv dB dBu'im dBu'im dB Detector Comment
1 X 2449600 74.71 3196 106.67 7400 3267 peak  Nolimi
2 * 2454200 62.40 31.96 0436 5400 4036 AVG Mo Limit
3 2483.500 3439 32.01 66.40 7400 -T7.60 peak
4 2483.500 2019 2. 5220 5400 -1.80 AVG
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Vertical
W0 dBm
1
X
50
2
%
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4903.750 52.74 377 56.51 7400 -1749 peak
2 " 4904200 41.02 377 4475 5400 -9.21 AVG
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2452MHz

16D dBuldm

Horizontal

ha

i

7B
&
1l
A el
_'_'_#__.---
®0
2IE2000 297200 FIN200 1200 MII00 MEI00 MTI00 MTP00 251200 PHED M0 MHe
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuiim dBu'im dB Detactor Comment

1 * 2450.000 53.23 31.96 8519 5400 311% AVG Mo Limit
2 X 2455200 62.24 31.96 94.20 7400 2020 peak Mo Limit
3 2483.500 26.84 32.01 £8.85 7400 -1515 peak
4 2483.500 15.34 32.01 47.35 5400 -665 AVG
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
W0 dBm
2o 1
X
2
b
100
1000000 217500 335000 459500 570000  GE7L.00 @0S000 929500 1040000 12750.00 MH =
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuvim dBu'im dB Detactor Comment
1 4904.000 42 81 377 46.58 7400 -2742 peak
2 % 4904200 3143 377 35.20 5400 -1880 AVG
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ATTACHMENT E - BANDWIDTH

Report No.: BTL-FCCP-1-1410C190 Page 91 of 143



3L

Ref 20 dBm

*Att 30 dB SWT 2.5 ms

8.109975000 MHz

20 Offket 1 4B OBW 10[.200000p00 MHz
Marker| 1 [Tl
1o — 5 apn|IEM
2|.407940p25 crz
VIEW| Dl 0,497 4B Temp 1| [T1 OBW]
I =T T oEm| Ly
D2 —5.503, ek WJW ot 2. 406840000 GHz

10

eriiz 2

[T1 CBW]

F-20

=
f \ 2.417040

—-11L01 dBm
00 GHz

30

v \/\\

—40

\«

"

Wera

-80

Date:

Center 2.412 GHz

10.NOV.2014

le:06:14

2 MHz/

Span 20 MHz

Test Mode : TX B Mode_CH01/06/11
Frequency 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz) :
2412 8.11 10.20 500 Complies
2437 8.63 10.16 500 Complies
2462 8.15 10.12 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]

Report No.: BTL-FCCP-1-1410C190
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@

TX CHO6

*RBW 100 kHz Delta 1 [T1 ]

Date:

10.NOV.2014 16:0

9:25

*VBW 300 kHz -1.07 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 8.629975000 MH=z
zo Offpet 1 4B BW 10|-160000000 MHz
arker| 1 [T1
Lo —clag dpm
2(.432900025 GHz
Temp 1| [T1 OBW]
=L DT =097 T dBm
WM f"’\JUULJLA | 2. 431880p00 GHz
- D2 —6.971 7 Wl gems 2| [T1 OBW]
- Y -11[42 dBm
2\.442040p00 GHz
' W
30
40 / \“
[\t WYY,
60
70
F2
FlL
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 10.NOV.2014 16:07:59
*RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz 0.06 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 8.150000000 MHZ
20 offpet 1 4B CBW 10120000000 MH=z
Marker| 1 [Tl
Lo - & dEm
2\.457500p00 GH=z
Temp 1| [T1 OBW]
Lo =
D1 -2.287 dBm B SiE
ﬂJMij\}ﬁm }“ﬂjhd&ﬂﬁ4 | 2. 456920p00 GHz
1o DZ P-2H7, fofl 1 i vﬂ Tomp tF—SB
v E “12[ 99 dBm
2(.467040000 GHz
\
20
B )/V \\I
W‘.%M/ \‘\,"u Ay
60
70
Fl2
FlL
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
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Test Mode: TX G Mode_CH01/06/11

Frequency | 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz)
2412 15.36 16.28 500 Complies
2437 15.11 16.28 500 Complies
2462 15.07 16.28 500 Complies
TX CHoO1
® *RBW 100 kHz Delta 1 [T1 ]
20 Offpet 1 4B ;ifkii.iS?gjo 00 MHz
10 =4 0 dBm “
! P e
= | 1 1.957 dEm - 1 - R ; .
ISP TV, T YV Svishad | /el | NN 1 WO YTV, PO o 5ol
| 1o }‘ v L Temgp 2| [T1 ‘é\%

k\

\‘k 3DB

E1l

—-80

Fz

Center 2.412 GHz

Date: 31.0CT.2014

22:39:58

2 MHz/

Span 20 MHz
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TX CHO6

*RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 0.06 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 15.109975000 MHzZ
20 Offygt 1 4B OBW 16L280000p00 MH=z
Marker| 1 [T1
» ] e | N
2|.429420p25 GHz
Temp 1| [T1 GBW]
= | D] 1.815 dEm 1 B
B B 4 OB | Ly
e W\JM MUWMMI\&{\anJﬁn 1y S
10 } Temp 2| [T1 1
T6L13 dBm
2. 445120 GHz
|20
|- o
\usns
|- 40
|-50
|60
70
F2
F1l
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 31.0CT.2014 22:42:50

TX CH11

*RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz -0.59 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 15.069%975000 MHZ
20 Offger 1 4B OBW 16L280040p00 MH=z
Marker| 1 [T1
., N P
2. 484500p25 GHz
Dl 3.177 dBm Femp— T gBiFt
T [, A (e A B P I : | .
1 Il WP FAAJ 2 A A ] LVL
o Loy ifoa il U PRI ﬁo e
T 2| [T1
] e 2]
—46tb2 dBm
2. 470120 GHz
|-20
Ll\jsns
|- a0
|50
|50
|70
F2
F1l
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 31.0CT.2014 22:43:50
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Test Mode : TX N-20MHz Mode_CH01/06/11

Frequency | 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHZz) (kHz)
2412 14.27 17.40 500 Complies
2437 14.15 17.44 500 Complies
2462 14.19 17.44 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [Tl ]
z0 Offpet 1 4B ;szi;i ?220 00 MHZ
Fio ool apy|EM
] P I S
K T 1P | porly P g £2220p00 57
= P l ey o T
{u TR aBm

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 31.0CT.2014 22:47:19
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TX CHO6

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.77 dB
Ref 20 dBm *Att 30 dB SWI 2.5 ms 14.149975000 MHz
20 Offpet 1 ¢dB OBW 17| 440000p00 MHz
Marker| 1| [T1
| 10 _cloo gpn|EN

2[-apsdz0pz25 GHz
Temp 1| [T1 OBW]
=577 OB Ly

. N N, 2lhbezs0po0 crz
o gt

WOVE I aEm
2| 4j5720p00 |GEZ

B

ok

&
i
==

|20

3DB
—40 ]
|50
|--60
|70
F2
Fl
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 31.0CT.2014 22:48:27
® *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz 0.11 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 14.150000000 MH=zZ
20 Offpet [ 4B OBW 17.440040p00 MH=Z
Marker| 1 [T1
|10 deley e |EN
2|-4553490000 GH
T 1| [T1 dBW)] )
em
&= =0 EEgmei=e -
k. S
. WO R O P AT W ¥ et ol
Y W i paChs AN
d - ¥ Y apm
21.470740000 \GHZ
|- 20
3DB
—40 4
|- 50
|- 60
70
F2
Fl
-80
Center 2.462 GHz 2 MHzZ/ Span 20 MHz

Date: 31.0CT.2014 22:49:24
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Test Mode : TX N-40MHz Mode_CH03/06/09

Frequency | 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz)
2422 33.36 36.08 500 Complies
2437 35.84 36.08 500 Complies
2452 33.99 36.08 500 Complies
TX CHO3
® *RBW 100 kHz Delta 1 [Tl ]
20 |Offpet 1 4B Eiszi-is?glo 00 MHzZ
1o | & dee|EM
ress o] (22 ol

D1 -2.2[1 dBm Bl IBM) zvn

r A ‘ A ﬂ l .A40392L0 00 GHz
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/ |
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-80
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TX CHO6

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.01 aB
Ref 20 dBm *Att 30 dB SWT 5 ms 35.839950000 MHZ
20 |Offpet 1 gB OBW 36[.080000p00| MHZ
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ATTACHMENT F — MAXIMUM PEAK CONDUCTED OUTPUT
POWER
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Test Mode :TX B Mode_CH01/06/11

Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) W) (dBm) (W)
2412 11.74 0.01 30.00 1.00 Complies
2437 10.48 0.01 30.00 1.00 Complies
2462 9.00 0.01 30.00 1.00 Complies
| Test Mode :TX G Mode_CH01/06/11
Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) W) (dBm) (W)
2412 20.50 0.11 30.00 1.00 Complies
2437 20.65 0.12 30.00 1.00 Complies
2462 20.60 0.11 30.00 1.00 Complies
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Test Mode :TX N20 Mode_CHO01/06/11_ANT 1

Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) W) (dBm) (W)
2412 16.52 0.04 30.00 1.00 Complies
2437 16.90 0.05 30.00 1.00 Complies
2462 16.47 0.04 30.00 1.00 Complies
| Test Mode :TX N20 Mode_CHO01/06/11_ANT 2
Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 17.75 0.06 30.00 1.00 Complies
2437 17.80 0.06 30.00 1.00 Complies
2462 17.65 0.06 30.00 1.00 Complies
| Test Mode :TX N20 Mode_CHO01/06/11_Total
Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) W) (dBm) (W)
2412 20.19 0.10 30.00 1.00 Complies
2437 20.38 0.11 30.00 1.00 Complies
2462 20.11 0.10 30.00 1.00 Complies
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Test Mode :TX N40 Mode_CHO03/06/09_ANT 1

Frequency [Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 17.30 0.05 30.00 1.00 Complies
2437 17.20 0.05 30.00 1.00 Complies
2452 17.15 0.05 30.00 1.00 Complies
| Test Mode :TX N40 Mode_CHO03/06/09_ANT 2
Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) W) (dBm) (W)
2422 17.58 0.06 30.00 1.00 Complies
2437 17.45 0.06 30.00 1.00 Complies
2452 17.43 0.06 30.00 1.00 Complies
| Test Mode :TX N40 Mode_CHO03/06/09_Total
Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) W) (dBm) W)
2422 20.45 0.11 30.00 1.00 Complies
2437 20.34 0.11 30.00 1.00 Complies
2452 20.30 0.11 30.00 1.00 Complies
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ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS
EMISSION
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3L

Test Mode :

TX B Mode
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TX B mode CHO1

Date: 10.NOV.2014 16:09:43

® *RBW 100 kHz Marker 4 [T1 ]
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Date: 10.NOV.2014 16:06:32
TX B mode CH11
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20 Cffpet 1 4B Marker| 1 [T1
-1} 97 dBm
|10 462400000 cEg|EN
m Marker| 2 [T1
- 1
50141 4B
& |, 1
51 ¥ 1.974 dbm 2 UOP00 GHEZ | Lyvr
Marker| 3 [T1
-52L00 dBm
10 I
2[-so0000p00 GEZ
|20
Al D2 Jd21.974 B
|30
3DB
|—40
4
N 1 T
AR WPFYR IS Y
|60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Report No.: BTL-FCCP-1-1410C190

Page 106 of 143



3L

TX B mode CHO1 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -40.60 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 3.206400000 GHz
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TX B mode CHO06 (10 Harmonic of the frequency)
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@

Ref 20 dBm
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*RBW 100 kHz
*VBW 300 kHz
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TX B mode CH11 (10 Harmonic of the frequency)

LVL
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Test Mode :

TX G Mode
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TX G mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -31.20 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.400000000 GHz
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TX G mode CHO01 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -39.47 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 3.206400000 GHz
20 Cffpet 1 4B Marker| 1 [T1
1177 dBm
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L e 1
v
fvz=w [ I
LVL

—10

D1 —-18.231 dBm

|—40

kAP “AI..\. .'Ll ._;.V.‘I' SUNVE T "v"'

|60

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 31.0CT.2014 22:40:08

TX G mode CHO06 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -38.37 dBm
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Date: 31.0CT.2014 22:43:00
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@

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-38.42 dBm

TX G mode CH11 (10 Harmonic of the frequency)

Ref 20 dBm “Att 30 4B SWT 2.7 = 3.259340000 GHz
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3L

Test Mode :

TX N-20M Mode_ANT 1
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TX HT20 mode CHO1

LVL

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -40.52 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.338800000 GHz
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z0 Offpet 1 4B Marker| 1 [T1
—-0}29 dBm
|10 AE3200000 =H
Marker| 2 [T1
m 1 -49196 dBm
& |, 2 B
= = TopOT o
)}\I;LL\.L Marker| 3 [T1
1o \L -50L22 dBm
B I 2|-500000p00 GEz
20 B - EBr
3]’ \
\J\r u\rﬁk a
-0 o & A 1 It 3 Y; ] )
v W’WMWMWWW\}VW\I‘
|60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
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22:49:42
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -40.28 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 s 3.206400000 GHz
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TX HT20 mode CHO01 (10 Harmonic of the frequency)
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TX HT20 mode CHO06 (10 Harmonic of the frequency)
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@

Ref 20 dBm

*RBW 100 kHz
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Marker

3.

z0 Offpet 1 4B

|10

Marker

2 [Tl ]

-39.70 dEm
259340000 GHz
1 [Tl

—-3}76 dBm
41 a0pQ0 oH

—10

D1 -23.[757 dBm

|—40

<k A T . ) At

e G

|60

a )
v ~F hATav RN =y

Start 30 MHz

2.647 GHz/

Date: 31.0CT.2014 22:49:34

Stop 26.5 GHz
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Test Mode :

TX N-20M Mode_ANT 2
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Ref 20 dBm

*Att

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 10 ms
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TX HT20 mode CHO01 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-43.05 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 s 26.341180000 GHz
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10 41 a0pQ0 oH “
L e
fvz=w [ I
< LVL

—10

D1 —23./462 dBm

|30
3DB
|40
A AL SR R e A WA
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 31.0CT.2014 22:51:56

TX HT20 mode CHO06 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -43.06 dBm
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Ref 20 dBm *Att 30
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TX HT20 mode CH11 (10 Harmonic of the frequency)
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Test Mode :

TX N-40M Mode_ANT 1
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TX HT40 mode CHO3

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -33.63 dBm
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TX HT40 mode CHO09
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*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-40.16 dBm

TX HT40 mode CHO3 (10 Harmonic of the frequency)
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TX HT40 mode CHO06 (10 Harmonic of the frequency)
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TX HT40 mode CHO09 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -39.36 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 3.259340000 GHz
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Test Mode :

TX N-40M Mode_ANT 2
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TX HT40 mode CHO3

Date: 31.0CT.2014 23:03:01
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v R A EW N T WY NYUEF TR AR
|60
|70
F2
Fl
-80
Start 2.43 GHz 20 MHz/ Stop 2.63 GHz

LVL

LVL
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3L

TX HT40 mode CHO3 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -43.43 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 20.464840000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-6} 70 dBm
|10 412300000 cue|EW
L e
fvz=w [ I
LVL
1
F|
|10
|20
D1 -26./699 dBm
|30
3DB
|40
N [PTATE, PRV I A T Y NMWM
Mot = ha N WA=y

|60

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 31.0CT.2014 22:55:57

TX HT40 mode CHO06 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.58 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 26.341180000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-5L17 dBm
10 412300000 cue|EW
L e
&= |,
1 LVL

D1 -25.]171 dBm

|30

WO | S .WWWWMMWM

-80

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 31.0CT.2014 22:57:10
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3L

TX HT40 mode CHO09 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -41.42 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 s 24.964740000 GHz
20 Offpet 1 ¢B Marker| 1 [T1
-4(15 dBm
10 41 a0pQ0 oH “
L e
fvz=w [ I
1 LVL
1

—10

D1 —24.]153 dBm

|—40

Al J P WW I WY YNNG Ty 3

P e PR

|60

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 31.0CT.2014 23:02:54
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ATTACHMENT H - POWER SPECTRAL DENSITY
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3L

Test Mode :TX B Mode_CHO01/06/11

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -13.49 0.04 8.00 Complies
2437 -15.61 0.03 8.00 Complies
2462 -16.76 0.02 8.00 Complies
TX CHO1
® Tl L

o ki

-80

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Date: 10.NOV.2014 16:06:41
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TX CHO6

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -15.61 dBm
Ref 20 dBm *Att 30 dB SWT 2.8 s 2.437650000 GHz
20 Offget 1 ¢B
Lo [ 2 ]
&= |,
LVL
-10
1
| .o Wuw.v.mlnw mnﬂr\m.
l-30
N \I‘H
|40 r/z 0 Y \‘ku
|50 l‘{1
| e WJ \l|
-70 u
-80
Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Date: 10.NOV.2014 16:08:18

TX CH11

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -le.7¢ <Bm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.461300000 GHz

20 Offpet 1 4B

[~ ]
B |,
LVL
10

1
|20 1t Jl il L |
A AR ik 4]

n/ 1)
L '

=
=T

<=

Center 2.462 GHz 2.5 MHz/ Span 25 MHz

Date: 10.NOV.2014 16:09:52
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3L

Test Mode :TX G Mode_CH01/06/11
Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -11.72 0.07 8.00 Complies
2437 -11.68 0.07 8.00 Complies
2462 -11.26 0.07 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
. =
= o LVL
.o 1]!AﬂmemmNM”bMvﬂL’N“uqﬂﬂ&@iﬂMﬁMU%m )
e M
|50 o \“‘
i ok g

Center 2.412 GHz

Date: 31.0CT.z2014

22:40:24

2.5 MHz/

Span 25 MHz
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3L

Ref 20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1 ]
-11.68 dBm

*Att 30 dB 2.436350000 GHz

zo Cffpet 1 ¢B

10

Lo [» |
&= |,
LVL

gl ik,

30 |
40

-70

M‘MM}M

-80

Center 2.437 GHz

Date: 31.0CT.2014

2.5 MHz/ Span 25 MHz

22:43:09

TX CH11

*RBW 3 kHz
*VBW 10 kHz

Marker 1 [T1 ]
-11.26 dBm

10

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.462600000 GHz
20 Offget 1 4B
=
&= |,
LVL
1

|20 {\Il
|0 ,

WA Mﬂwm%

Vol

ey

by

-70

-80

Center 2.462 GHz

Date: 31.0CT.z2014

2.5 MHz/ Span 25 MHzZ

22:44:16
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3L

Test Mode : TX N-20M Mode_CHO01/06/11_ANT 1

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -15.94 0.03 8.00 Complies
2437 -14.90 0.03 8.00 Complies
2462 -15.32 0.03 8.00 Complies
TX CHO1
® :RBW 3 kHz Marker 1 [T1 ]
. =
m 0 LVL
. h L MI* | ) )

|- 30

E;f

ks
oM

|40

|- 50

MH“

|70

g

-80

Center 2.412 GHz

Date: 31.0CT.2014 22:47:45

2.5 MHEzZ/

Span 25 MHz
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3L

TX CHO6

*RBW 3 kHz
*VBW 10 kH=z

Marker 1 [T1 ]
-14.50 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.437350000 GHz
20 Offpet 1 dB
1o [ 2]
R |,
VL
10
1
l-z0 o b AL A b 1y J
L o W
I-30
| L
I-40 f[ \‘\‘
|50 J l{(
M L
70
-80
Center 2.437 GHz 2.5 MHz/ Span 25 MHz
Date: 31.0CT.2014 22:48:46
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz ~15.32 dBm
Ref 20 dBm *ALt 30 dB SWT 2.8 s 2.461050000 GHz

20 Offpet 1 dB

1o [ 2 |
vl I
LVL
|10
1
| ., Cal 1 ]M 1Ty "

'www“wwu\uw 1}

\ 3DB
n

|70

Y
Y

-80

Center 2.462 GHz

Date: 31.0CT.2014 22:49:50

2.% MHZ/

Span 2% MHz
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3L

Test Mode : TX N-20M Mode_CHO01/06/11_ANT 2

Date:

31.0CT.2014 22:52:12

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -13.57 0.04 8.00 Complies
2437 -15.56 0.03 8.00 Complies
2462 -15.91 0.03 8.00 Complies
TX CHO1
® :RBW 3 kHz Marker 1 [T1 ]
., =
G -0 LVL
|20 [T ||“\I‘HI lﬂ bl 1}
LU R
JJ =
MP\”# \’L‘Uuwn&.‘qﬁ
)
Center 2.412 GHz 2.5 MHZ/ Span 25 MHz
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TX CHO6

*RBW 3 kHz
*VBW 10 kH=z

Marker 1 [T1 ]

—-15.56 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.436400000 GHz
20 Offpet 1 dB
1o [ 2]
== |,
VL
10
1
- l“llrn “‘ L
zo WWUU\, WW””P
I-30
| L

-70

Yoy

-80

Center 2.437 GHz

Date: 31.0CT.2014 22:53:15

2.5 MHz/

TX CH11

Span 25 MHz

| .. [\MMW\AW“ Ly

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -15.91 dBm
Ref 20 dBm *ALt 30 dB SWT 2.8 s 2.461400000 GHz
20 Offpet 1 dB
10
== |,
|10
1
" ﬂw%b I A,

|70

-80

Center 2.462 GHz

Date: 31.0CT.2014 22:54:21

2.% MHZ/

Span 2% MHz

LVL

3DB
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3L

Test Mode : TX N-20M Mode_CHO01/06/11_Total

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -11.58 0.07 8.00 Complies
2437 -12.21 0.06 8.00 Complies
2462 -12.59 0.06 8.00 Complies
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3L

Test Mode : TX N-40M Mode_CH03/06/09_ANT 1

Date: 31.0CT.2014 23:05:36

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (MW/3kHz) (dBm/3kHz)
2422 -17.44 0.02 8.00 Complies
2437 -17.69 0.02 8.00 Complies
2452 -18.33 0.01 8.00 Complies
TX CHO3
® *RBW 3 kHz Marker 1 [T1 ]
Ref 20 dBm *Att 30 dB \S];ijg é[.)Sk];[Z 2.418;;;[‘)32 CGLE[an
m [ & |
I
= 0 LVL
-0 TI N I | MM
s W
Center 2.422 GHz 6 MHZ/ Span 60 MHz
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Ref 20 dBm

*Att

30

TX CHO6

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.69 dBm
dB SWI 6.8 s 2.438560000 GHz

20 Offpet 1 dB

L0

10

LVL

-Z0

=4

iimatay

|

-70

|
Yo

-80

Center 2.437 GHz

Ref 20 dBm

Date: 31.0CT.2014 23:06:42

*ALT

30

6 MHz/ Span 60 MHz

TX CHO09

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -18.33 dBm
dB SWT 6.8 ¢ 2.450200000 GHz

20 Offpet 1 dB

10

WWM“’“MM

|-40 y
|- 50

|
\

a

|70

"

-80

Center 2.452 GHz

Date: 31.0CT.2014 23:08:01

& MHz/ Span &0 MHzZ

LVL

3DB
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3L

Test Mode : TX N-40M Mode_CHO03/06/09_ANT 2

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -19.44 0.01 8.00 Complies
2437 -18.62 0.01 8.00 Complies
2452 -18.29 0.01 8.00 Complies
TX CHO3
® *RBW 3 kHz Marker 1 [T1 ]
., [ 5 |
i ex
m B LVL
v
Mﬁwmh;Mﬁuﬂy \%JH
Center 2.422 GHz 6 MHz/ Span 60 MHz

Date: 31.0CT.2014 22:56:16
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Ref 20 dBm *Att 30

dB

TX CHO6

*RBW 3 kHz
*VBW 10 kH=z
SWT 6.8 s

Marker 1 [T1 ]
-18.62 dBm
2.436160000 GHz

20 Offpet 1 dB

L0

10

LVL

-Z0

]

-70

ur "lhll

-80

Center 2.437 GHz

Date: 31.0CT.2014 22:57:21

6 MHz/

TX CHO09

*RBW 3 kHz
*VBW 10 kHz

Span 60 MHz

Marker 1 [T1 ]

-18.29 dBm

Ref 20 dBm *Att 30 dB SWT 6.8 s 2.453920000 GHz
20 Offpet 1 dB
-10
== |,
|10
1
| ., b

L

|70

B il

-80

Center 2.452 GHz

Date: 31.0CT.2014 23:03:13

& MHz/

Span &0 MHz

LVL

3DB
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3L

Test Mode : TX N-40M Mode_CH03/06/09_Total

Frequency

Power Density

Power Density

Max. Limit

(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz) Result

2422 -15.32 0.03 8.00 Complies
2437 -15.12 0.03 8.00 Complies
2452 -15.30 0.03 8.00 Complies
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